Y —

PARTS LIST
IN—Y) X

SLH-2B-1
SLH-2B-FH-1

all

SEIKO SEWING MACHINE CO., LTD.




IN—YYRRZFIAIZEALT

LB THET AT [ ] BRTRLTEYET,
2.ZOARIF 2025 F 2 BOT—RIZEDNWTHERSN =L DTY,
3. EERIEFELRLICHREERINDIZENHYET,

Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a Iinel:l.
2. This book was prepared based on information available in Feb, 2025.
3. Parts are subject to changes in design without prior notice.



=P/

CONTENTS

Page
ﬁ*}i\ aeﬂzjj/(_ .................................................................. 1,2
FACE PLATE, THREAD TAKE-UP LEVER COVER
J:EHL fﬂ:\ ﬁ'l'*$ .................................................................. 3 4
ARM SHAFT, THREAD TAKE-UP LEVER, NEEDLE BAR
J:EL)*%*%%B;% .................................................................. 5 6
PARTS FOR UPPER FEEDING MECHANISM
FAZEE, B EURE o 7.8
PRESSER BAR, UPPER FEED BAR
-FEHL PVEE e 9.10
OSCILLATING SHAFT, SHUTTLE HOOK
SHHR. TaEUER  crvererrrrerr 11,12
THROAT PLATE, LOWER FEED ROCK SHAFT
%Ejﬁ%%ﬂﬁq ........................................................................ 13’ 14
PARTS FOR THREAD TENSION
ﬁ'E:ﬁ:ﬂ ........................................................................... 15’ 16
ACCESSORIES 1
1#@552 ........................................................................ 17’ 18
ACCESSORIES 2
E',”%Eﬁl: .............................................................................. 19, 20

OPTION




EAR, RIFH/N—
FACE PLATE, THREAD TAKE-UP LEVER COVER

—y




mEHR. XFEH/N—

FACE PLATE, THREAD TAKE-UP LEVER COVER

No.| FRERES | E: k= g 2, DESCRIPTION
PARTS No. | o | o | QTY.

1 |35168 * | * 1 | BlEHhN— ARM SIDE COVER

2 | 8093 * | % 2 |EliEmA/NN—1EHRL SCREW

3 | 35014 x| x| 1 |L&@AAILHVT OIL CUP (3/8)

4 |35014 x| x| 1 |L&@AAILHYT OIL CUP (3/8)

5 | 35032 x|« | 1 |XFEH— THREAD TAKE-UP LEVER COVER

6 |30047 * | % 2 | XEHN—1EHRL SCREW M4X0.7 L=4

7 | 35031-A x|« | 1 |EHR FACE PLATE

8 | 13005 * | % 2 |@EHRESHRL(X) SCREW 6.75X24 L=10

9 | 6333 * | x| 1 [@EHRLEDHRL N SCREW 9/64X40 L=6.5

10 | 35167 x| x| 1 |[#EHN— ARM FACE COVER

11| 6333 x| | 3 |#EAHN\—LHRL SCREW 9/64X40 L=6.5

12 | 30046 x| | 1 |7—RiHRL SCREW M4X0.7 L=4

13 | 35209 x| x| 3 |EAHVT BALL TYPE OIL CUP (1/2)

14 | 35208 * | * (I B VAT ) OIL TUBE 5X7X60L

15 | 35236 x| x| 1 |&EHN— NEEDLE BAR COVER




LEn, X, &5
ARM SHAFT, THREAD TAKE-UP LEVER, NEEDLE BAR

0




LEh, X, &%

ARM SHAFT, THREAD TAKE-UP LEVER, NEEDLE BAR

hod =] = |
No.| HEES | | & B g% DESCRIPTION
PARTS No.| @ | oo | QTY.
N N
1 | 35402 * | * 1 | L ARM SHAFT
2 | 35201C * | % 1 | aZaykEa) ROCK SHAFT CONNECTING ROD COMPLETE
3 | 35201 * | * 1 | ZAaykr ROCK SHAFT CONNECTING ROD
4 | 35202 * | * 2 | ixZnvk#HHRL SCREW 15/64X28 L=21.5
5 | 35203 * | * 1 | 3iZAykmial SCREW 1/2X20
6 | 35204 * | * 1 | ZaoyrFmMiAali vk NUT 1/2X20
7 | 35006 * | * 1 | L#EAHS— ARM SHAFT COLLAR
8 | 35009 * | * 2 | F—U—1tHl SCREW 5/16X18UNC FOR PULLEY
9 | 35011 * | * 1 | L&ARIL ARM SHAFT BUSHING
10 | 1327 * | * 1 | EE#ARILIEDHRL SCREW 5/16X24 L=12
11 | 35045 * | * 1 | EYFvL FEED DRIVING ECCENTRIC
12 | 35017 * | * 2 | ZEYFvLiEHRL SCREW 5/16X24
13 | 35030C -1 - 1| FvLEE) THREAD TAKE-UP CAM COMPLETE
13 | 35310C * | * 1| Fv L) THREAD TAKE-UP CAM COMPLETE
14 | 35017 * | * 2 | FvLikHHl SCREW 5/16X24
15 | 35018 * | * 1 | FvLT—i—FE> TAPER PIN
16 | 35033 * | * 1 | X#ELE TAKE-UP LEVER BRACKET
17 | 35034 * | % 3 | XFELXEEHRL SCREW M6X1 L=20
18 | 35158 * | * 1 | %8 () THREAD GUIDE (UPPER)
19 | 35035C * | * 1 | XTEER THREAD TAKE-UP LEVER COMPLETE
21 | 35038C * | 1 | XEo—S—) THREAD TAKE-UP LEVER ROLLER COMPLETE
22 | 35038 * | x 1 | XFEo—>— THREAD TAKE-UP LEVER ROLLER
23 | 35039 x | * 1 | XEo—>—E>HRl SCREW 9/32X28
24 | 8105 * | * 1 | XEa—>—Erhlrvk NUT 9/32X28
25 | 35040 * | * 1 | XEO—S—FE> LTy v— | WASHER
26 | 35036 * | * 1 | XFFEERL SCREW 3/8X18
27 | 35303 * | * 1 | 8t8H3525 NEEDLE BAR CONNECTING LINK
28 | 35020 * | % 1 | #9350 9mMal SCREW 3/8X28
29 | 6027-02 * | % 1 | #4350 omalryk NUT 3/8X28
30 | 35304 * | * 1| ¢tisfasE NEEDLE BAR CONNECTING STUD
31 | 35017 Ll 2 | #tEfaELoHhl SCREW 5/16X24
32 | 35022 * | * 1 | &tiE NEEDLE BAR
33 | 35143 x | * 2 | &EAL NEEDLE BAR BUSHING
34 | 200398 * | * 2 | &tEAILIEDHRL (AL5E) SCREW 6.75X24 L=5.5
35 | 35024 * | * 1 | b= NEEDLE CLAMP
36 | 16256 * | * 1 | #tEZiEHRl SCREW 3/16X32 L=10
35025 -1 - 1 | #tiEZiEHRl SCREW 3/16X32
37 | N0925 * | * 1 | &t NEEDLE 1000 #250
38 | 35046 o 1 | Z—xovk FEED FORKED CONNECTION
39 | 35048 x| * 1 | Zxovkmtmal SCREW 3/8X28
40 | 6027-02 * | % 1 | =ZXoykmAalt+vk NUT 3/8X28
41 | 35047 * | * 1 | EfEDI FEED CONNECTING LINK
42 | 35048 * | * 1 | E&EHHi Ml SCREW 3/8X28
43 | 6027-02 * | * 1 | EEHARDAaCTyk NUT 3/8X28
44 | 35466 * | * 1| ZYAE FEED REGULATOR
45 | 35048 * | % 1| EEHHA Ml SCREW 3/8X28
46 | 6027-02 * | *x 1 | E#EHHA MR LTV NUT 3/8X28
47 | 35050 * | * 1 | 2YREESEY HINGE STUD
48 | 10519 * | * 1 | RBYRASE1EDHRL SCREW 6.75X24 L=17.5
49 | 17053 * | * 1| EYFREETRORL SCREW M5X0.8 L=21
50 | 17059 * | * 1 | ZYRSRT) T H# SCREW M5X0.8 L=10
51 | 4135 * | % 1 | RYRESHRT) T HF vk NUT M5X0.8
52 | 35058 * | * 1 | ZYRSBRTIST SPRING
53 | 35059 * | % 1| EYRESA TS HR HOOK PLATE
54 | 13330-4B * | % 2 | ZYAEHRT) T #MRIEDHFLC| SCREW 11/64X40
55 | 4019 * | * 1 | ZYRAGL /NN —1EDHRL SCREW M5X0.8 L=12
56 | 35051 * | * 1 | EYEREEL/NN— FEED REGULATING LEVER
57 | 35052 x| % 1| ZEYAER STITCH LENGTH PLATE
58 | 35053 * | x 2 | EYFRERLEDHRL SCREW M6X1 L=12
59 | 35055 * | * 1 | EYREETO—L YA KNURLING TOOL (A)
60 | 35054 * | * 1 | EYREEHLAA—T vy v— WASHER
61 | 35056 * | * 1 | EYEHEETO—L vk (B) KNURLING TOOL (B)
62 | 35057 * | * 1 | FYREEHL/S—R—IL KNOB
63 | 35353 * | * 1 |2k FELT
64 | 10524 * | x 2 | #HEARLIERL (F5%) SCREW 6.75X24 L=6.5




EXYEIEER

PARTS FOR UPPER FEEDING MECHANISM




LEXYEER

PARTS FOR UPPER FEEDING MECHANISM

= |

No.| HEES | - | - B g% DESCRIPTION

PARTS No. [ & | & | QTY.
1 135072 « | x| 1 | EZEYEHR UPPER FEED SHAFT
2 | 35069 * | x| 1 | EEOvFEsS UPPER FEED SHAFT CRANK
3 | 35034 * | x| 2 |EEOvRESZMORL SCREW M6X1 L=20
4 | 35068 * | % 1 |EEOvREV (L) HINGE STUD (UPPER)
5 | 10598 * | * 1 |EHOYREY (L) #Hrl | SCREW 7/32X32 L=15
6 | 35067 * | x| 1 |E&KOVR CONNECTING ROD
7 | 35065 * | x| 1 |EFEOvFESE SHAFT CRANK (LOWER)
8 | 35034 * | * 1 | EEOyFEHERKORLE SCREW M6X1 L=20
9 | 35066 * | % 1 |E#HEaVREY (F) HINGE STUD (LOWER)
10 | 10519 * | % 1 | EFEOYREY (TF) #H1l | SCREW 6.75X24 L=17.5
11 | 35071 * | % 1 | EZEYEARIL (1) UPPER FEED SHAFT BUSHING (BACK)
12 | 10525 * | * 1 | EZEYEAAZIL () IEHRAL | SCREW 6.75X24 L=9
13 | 35073 * | x| 1 | EEYEHS— UPPER FEED SHAFT COLLAR
14 | 10566 * | % | 2 |EEYEHT—1EHHRL SCREW 1/4X32 L=5.5
15 | 35077 x | x| 1 | EZEYEAFIL UPPER FEED SHAFT BUSHING (FRONT)
16 | 10524 * | x| 2 |EEYUBEALIEHHRL SCREW 6.75X24 L=6.5
17 | 35078 * | % 1 | EEVEhiEsERE UPPER FEED SHAFT ADJUSTING ARM
18 | 35017 * | * 1 | EEVEhiEsEREIEHRE SCREW 5/16X24
19 | 35089 x | x| 1 | EEVEhiEs)EsET—/S—E> | TAPER PIN
20 | 35079 * | * 1 | EEYVERHERL SCREW 7/32X32
21 | 35080 * | % 1 | E&EYEEENAT PIPE
22 | 35081 * | % 1 | EEVERAE SLIDE BLOCK
23 | 35082 * | * 1 | EEVERTDY v— WASHER
24 | 10776 * | * 1 | EEYEHESYE WING NUT
25 | 35196 * | x| 1 |E2EY=X UPPER FEED FORKED CONNECTION
26 | 35085 x| x| 2 |EEYZREDARL UPPER FEED FORKED CONNECTION SHAFT BUSHING
27 | 10573 * | * 1 | EEYZXREVIEDHRL SCREW 7/32X32 L=11
28 | 10581 * | % 2 | EZEYZXEAZ)LIEHHL]| SCREW 7/32X32 L=7
29 | 35084 * | x| 1 | EEYZ-_REY UPPER FEED FORKED CONNECTION SHAFT
30 | 35090 * | x| 1 | EEYEsEst CONNECTING CRANK
31 | 35197 * | * 1 | EEYEEHKEARL(X) SCREW 1/4X40 (LARGE)
32 | 35198 * | x| 1 | EEYEEERRC N SCREW 1/4X40 (SMALL)
33 | 35116 x| x| 1 |=2onEhl SCREW 9/32X28
34 | 35117 x| x| 1 |=oR"EE SLIDE BLOCK
35 | 35118 * | x| 1 |=ED2NAEEARLTYIvy— | WASHER
36 | 8105 * | x| 1 |=E2RAEERLRCFVE NUT 9/32X28
37 | 35115 x| x| 1 |=o5% UPPER FEED BAR BELL
38 | 35119 x| x| 1 |=>onmEy STUD PIN
39 | 10827 x| x| 1 |=oRIEViEHRLE SCREW 1/4X40 L=7.5
40 | 35114 x| x| 1 |=E27RI500FE (M) ROLLER & STUD
41 | 35113 x| x| 1 |=2owH504 ROCK SHAFT CRANK
42 | 8097 * | x| 1 |=E2s5091EH0R0 SCREW 15/64X28 L=5
43 | 50174 x| x| 1 |=E2R9509/99E TAPER PIN
44 | 35109 * | * 1 | L TFESEIS D ADJUSTING ARM SHAFT
45 | 35454 * | * 1 |BABHEEIEAN PRESSER BAR BRACKET GUIDE
46 | 35111 * | x| 2 |HABEETERNLORBL SCREW 3/8X18 L=21
47 | 35112 x| x| 2 |#WzEEE==ERF—/\—F> | TAPER PIN
48 | 35108 x | * 1 | ETEEISVY ADJUSTING ARM
49 | 8097 * | * 1 | ETFEEEITUI1EDHRL SCREW 15/64X28 L=5
50 | 50295 * | * 1 | ETFEHEIS9T—/\—E>| TAPER PIN
51 | 35105 * | x| 1 | ETEHKOVFEVRL SCREW 9/32X28
52 | 35106 * | 1 | L TE#ZEOYR/N(4T PIPE
53 | 35107 * | % 1 | ETEZEOYRTYS v— WASHER
54 | 8105 * | x| 1 |ETFEHOYFE R LF v | NUT 9/32X28
55 | 35102 * | * 1 | ETFEHOVER ECCENTRIC ROD
56 | 35103 * | x| 2 |ETE&OVREDORL SCREW 3/16X28
57 | 35104 * | x| 2 |ETEHOVKFFUE NUT 3/16X28
58 | 35196C * | x| 1 | EREY=R-Er U (FR) UPPER FEED FORKED CONNECTION COMP.




WA, EXYE
PRESSER BAR, UPPER FEED BAR

SLH-2B-1 %
SLH-2B-FH-1 %




RaE, EXVUHE

PRESSER BAR, UPPER FEED BAR

= |
No.| HEES | | & B g% DESCRIPTION
PARTS No.| @ | o | QTY.
N N
1 | 35131 * | % 1 | KB FOOT LIFTING LEVER
2 | 35134 * | % 1 KBIEHRLE SCREW 6.75X24
3 | 10636 * | % 1 | KBiEFvbk NUT 6.75X24
4 | 6333 * | - 1 | XBZHU SCREW 9/64X40 L=6.5
5 | 35276 * | * 1 RBRT)Y FOOT LIFTING LEVER SPRING
6 | 11154 * | * 1 | XKBRTYUT#H SCREW 6.75X24 L=19
7 | 35130 * | * 1 REZE FOOT LIFTING LEVER BRACKET
8 | 35034 * | * 2 | RKEZEH1LEHHL SCREW M6X1 L=20
9 | 13058 * | * 1 KEZEHWLAL SCREW 6.75X24 =32
10 | 10586 * | * 1 RKEZEMLALTYE NUT 6.75X24
11 | 35311 * | % 1 K5 EE LIFTING BRACKET
12 | 10712 * | * 1 | REEHEHHL SCREW 6.75X24
13 | 35145 * | * 1 | #5HIR TENSION RELEASE LEVER
14 | 8100 * | % 2 | xBHIRIEHRL SCREW 9/64X40 L=6.5
15 | 30025 * | * 2 | RPBOIRILET Y — WASHER
16 | 10712 * | x 1 KEELLIEDHRL SCREW 6.75X24
17 | 35135 * | % 1 KBEEHEVHRL SCREW 6.75X24 L=8
18 | 35125 * | % 1| KikiE4a PRESSER BAR SPRING
19 | 35140 * | 1 WX PRESSER BAR
20 | 35136 x| * 1 | BzER)—Dxey T SLEEVE CAP
21 | 35137 * | % 1| WMxERY—D (L) PRESSER BAR SLEEVE (UPPER)
22 | 35138 * | * 1 HEBER)—T(F) PRESSER BAR SLEEVE (LOWER)
23 | 35309 * * 1 Rz ElaE PRESSER BAR CLAMP
24 | 6029 x | % 1| BAEREERAHDRL SCREW 3/16X28
25 | 8009 x| * 1| WA EHRERNLAE QL SCREW 15/64X28 L=6
26 | 35152 - | - 1 Wz EIERE PRESSER BAR LIFTING LINK
35308 * | * 1 Wz LI ER PRESSER BAR LIFTING LINK
27 | 35154 * | * 1 | Bz EiHE#E Rl SCREW 1/4X24 L=11
28 | 35147C * | % 1 |8z EiFfL/N— PRESSER BAR LIFTING LEVER COMPLETE
29 | 35148 * | x 1 Wz EIFLANA—E2(K) PIN (LARGE)
30 | 35149 * | 1 | Bz EFLAA—E U PIN (SMALL)
31 | 35153 * | * 1 | Bz birEETyv— WASHER
32 | 18826 * | * 1 Bz EIEREEY PIN
33 | 35150 * | * 1 | 8z EFLA—BRl SCREW 5/16X24
34 | 35151 x | * 1 | B2 EFLAN—RTYUT v ¥ WASHER
35 | 35199 * | * 1 | E2YER UPPER FEED BAR
36 | 8089 * | * 1 EZEUERIEDRL SCREW 3/16X32 L=11
37 | 35094 x | * 1 | EEYBERIEHRLET Y v— | WASHER
38 | 35096 * | - 1 =Y R UPPER FEED FOOT
35174 - | * 1 | 2YUE UPPER FEED FOOT
39 | 35097 * | x 1 FEYRIEHRL SCREW 3/16X40 L=9
40 | 35098 x | * 1 | EYRIEHRLFVE NUT 3/16X40
41 | 35455 x | * 1 | =2RtE PRESSER BAR LIFTING BRACKET
42 | 6029 x | * 2 | EZoREEHKHDHAL SCREW 3/16X28
43 | 35143 * | * 1 | HAEARIL(T) PRESSER BAR BUSHING (LOWER)
44 | 10761 * | % 1 HZBEALIEDORL SCREW 6.75X24 L=11
45 | 35141 * | - 1 Wz E INNER PRESSER FOOT
35173 - | * 1 |8z R INNER PRESSER FOOT
46 | 10827 * | * 1 Wz EIEHHRL SCREW 1/4X40 L=7.5
47 | 35127 * | x 1 | Kikldhts PRESSER BAR SPRING BRACKET
48 | 35128 * | % 1 | XiklEtasAg Rl SCREW 5/16X18UNC L=32
49 | 35129 * | * 1 KiREREAEH T+ NUT 5/16X18UNC
50 | 50101 * | % 2 | KRl &1iEHRl SCREW 1/4X28 L=13
51 | 35199C * | * 1 LEY MR- Bl (4R) UPPER FEED BAR COMPLETE
52 | 35245 * | * 1 | 24oH—H—FE{+E FINGER GUARD BASE
53 | 8097 * | x 1 | 4o H—H—FE{+EIEHIL | SCREW 15/64X28 L=5
54 | 35244 * | % 1 | o4 hH—H—K FINGER GUARD
55 | 8103 * | * 2 | 4o H—H—K1tHial SCREW 11/64X40 L=3.5




L NPAES
OSCILLATING SHAFT, SHUTTLE HOOK




TEh, HhE
OSCILLATING SHAFT, SHUTTLE HOOK

BRES

I

|
No. - | & 2 & DESCRIPTION
PARTS No. [ o | o | QTY.
1 |35219 * | * 1 | hEREE SHUTTLE RACE FRAME
2 | 35220 * | * 1 | hERLEHKDRL SCREW 3/8X18
3 | 35221 * | * 1 | hEZEEEY PIN
4 |35222C * | x| 1 | HFEZED) SHUTTLE RACE COMPLETE
5 |35222-01 | x| x| 1 |mhED SHUTTLE RACE BODY
6 | 18826 * | * 2 |=BAEY SPRING PIN 3X20L
7 |35222-03 | * | * 1 |=8A SHUTTLE RACE BACK
8 |35222-04 | * | = 1 |=ZBR#EX SHUTTLE RACE BACK SPRING
9 |35222-05 | * | * 1 | =ZBEABAERLL SCREW 1/4X24UNE
10 | 35223 * | x| 2 |HhFEZEHRL SCREW 1/4X24 L=16
11 | 35216 * | x| 1 | TEh OSCILLATING SHAFT
12 | 35214 * | x| 1 |RYF OSCILLATING SHAFT CRANK
13 | 35017 x| x| 1 | RYFLEOHRLE SCREW 5/16X24
14 | 35215 x| x| 1 |IBYFF—/—FE> TAPER PIN
15 | 35217 * | x| 1 | FEh>—(A) OSCILLATING SHAFT COLLAR (A)
16 | 35227 x| x| 1 | T&#H>—(B) OSCILLATING SHAFT COLLAR (B)
17 | 8097 * | * | 4 | TEAS—LEHAL SCREW 15/64X28 L=5
18 | 35218 * | x| 1 |RSA4/8— SHUTTLE DRIVER
19 | 35017 * | * 1 | FSA/3x—1EHhl SCREW 5/16X24
20 | 35215 x | * 1 | KSAN—F—R—E> TAPER PIN
21 | 35224 *x | * 1 | AhEGER SHUTTLE HOOK COMPLETE
22 135224-01 | * | x| 1 |>¥rLIL—A SHUTTLE FRAME
2313522402 | * | x| 1 |5 — SHUTTLE CYLINDER
24 135224-03 | *x | *x | 1 | RF\AFIFTHh SHUTTLE TENSION SPRING
25 | 35224-04 | * | * 1 | RAFERFEERL SCREW 11/64X40
26 |35224-05 | * | x| 1 | SHUTTLE CYLINDER LATCH
27 |35224-06 | * | x | 1 |HIAEY SHUTTLE CYLINDER LATCH PIN
28 | 35224-07 | * | *x | 1 | MARTYLY SHUTTLE CYLINDER LATCH SPRING
29 | 35224-08 | * | * 1 | F—R—F> SHUTTLE CYLINDER HINGE PIN
30 | 35226 x| x| 1 |AREY BOBBIN
31 | 35210C x| x| 1 |IRYFAEGED SLIDE BLOCK COMPLETE
32 | 35210 x | * 1 |RYFAE SLIDE BLOCK
33 | 35211 x| x| 1 |IRYFAEERLC SCREW 1/2X20
34 | 12418 * | *x 1 | RYFEVRLTYVy—iEHRL | SCREW 13/64X32 L=9
35 | 35212 x | *x 1 | RYFEVRLTYI v— WASHER
36 | 35213 * | * 1 |IRYFEVRLFVE NUT 1/2X20
37 | 35205C x| x| 1 | =ZXRIF5V9 () ROCK SHAFT COMPLETE
38 | 35205 x| x| 1 |=R509 ROCK SHAFT
39 | 35206 * | * 1 | =X935290LEY HINGE PIN
40 | 35187 * | * 1 | =EXI9720F vk NUT 5/8X16UN
41 | 35207 x | % 1 | =EX9ZU9Fal THUMB SCREW 5/8X16UN
42 | 35187 x | x| 1 | =Xo5009@0CFHvE NUT 5/8X16UN

10




SR, TEY &
THROAT PLATE, LOWER FEED ROCK SHAFT

11



iR, TiEYEH

THROAT PLATE, LOWER FEED ROCK SHAFT

|

No.| HAES | | & | B 2 4 DESGRIPTION

PARTS No. [ o | o | QTY.
1 | 35190-AB | * | - 1 | 81k THROAT PLATE
2 | 35191 x | - 2 | #HtkiEHRL SCREW 3/16X32
3 | 35192 x | - 1 | #tiRE THROAT PLATE BODY
4 | 35193 *x | - 2 | $HHRELHRL SCREW 15/64X28
5 | 35194 x | - 1| #ikRE LR CLOTH PLATE
6 | 35195 * | - | 4 | #RELERLESDHRL SCREW 3/16X32 L=14.5
7 | 35175 * 1| #ik THROAT PLATE
8 | 35193 -l x| 2 | #RiEHRL SCREW 15/64X28
9 | 35177 - | % 1 | AR(E) BED SLIDE (LEFT)
10 | 35178 - | * 1 | AR(A) BED SLIDE (RIGHT)
11101133 * | 2 | AtRtHL SCREW 15/64X28 L=3.8
12 | 35184 * | 1 | T#EYEh LOWER FEED ROCK SHAFT
13| 35182 * | * 1 | TEYVEISY LOWER FEED ROCK SHAFT CRANK
14| 35183 x | x 1| TEVEITIFEDHRL SCREW 1/4X24UNE
15 | 35185 x| * 1 | FRYEAR AL (E) SCREW CENTER 5/8X16UN (LONG)
16 | 35187 * | * 1 | FTREYEAR FYE NUT 5/8X16UN
17 | 35186 * | * 1 | FTEYEAR AL (E) SCREW CENTER 5/8X16UN (SHORT)
18 | 35187 x| x 1| FEVEARFvb NUT 5/8X16UN
19| 6027-01 | * | * | 2 | ZYB~2Hl SCREW 3/8X28
20| 6027-02 | * | * | 2 | ZYBIRVHLFvE NUT 3/8X28
21| 35188 * | * 1| EYkbe FEED BAR
22| 35176 - | * 1 | &Y FEED DOG

35189 x| - 1 | #YisE FEED DOG
23| 1368 x | x 1 | EYEEHal SCREW 1/4X24 L=11
24 | 35235 x | * 1 | L TFREYVEIZUINE ROLLER & STUD
25 | 35233 * | * 1 | EFEYEISUY FEED LIFTING ROCK SHAFT CRANK
26 | 35234 x | x 1 | £ TEYVEIS VO L | SCREW 3/8X18
27| 35186-A | * | * 1 | ETFEYEHAR AL () SCREW CENTER 5/8X16UN (MEDIUM)
28 | 35187 x | x 1 | ETFEYVEKRR R LF vk | NUT 5/8X16UN
29 | 35232AC | * | * 1 | E &Y FEED LIFTING ROCK SHAFT COMPLETE
30 | 35232-01 | * | = 1| £ETEYEHBIR WEARYING BLOCK
31| 35223 x | x 1 | £EFEVEILESHRL SCREW 1/4X24 L=16
32| 50174 x| x 1 | L TFEYET—/—EY TAPER PIN
33| 35185 x| * 1 | EFEYEHARVRL(E) SCREW CENTER 5/8X16UN (LONG)
34 | 35187 * | * 1 | EFEYEAR R LEF v, | NUT 5/8X16UN
35 | 35233C x| * 1 | EFEYESSY ($0) FEED LIFTING ROCK SHAFT CRANK COMPLETE

12




FEH 5
PARTS FOR THREAD TENSION

13




HRERFHR

PARTS FOR THREAD TENSION

No.| HEES | E: ke AR % DESCRIPTION
PARTS No. [ o [ o | QTY.

1 | 8079 * | *x 1 | /DERAF#EFVE TENSION THUMB NUT 1/4X40

2 | 19533 * | x| 1 [/NRFERTILS TENSION SPRING

3 | 1423 * | x| 2 |/NEAF#EDL TENSION DISC

4 | 4171 * | *x 1 |/DRFE TENSION STUD (POST)

5 | 35087 * | * 1 | EEYZXRE CONNECTING BRACKET

6 | 35159 * | * 1| AR# () THREAD GUIDE (MIDDLE)

7 | 6025 * | * 1| R# () kHRL SCREW 11/64X40 L=12

8 | 11142 x| x 1 | RE(P) Ty v— WASHER

9 | 35166 * | x| 1 | KARE LARGE THREAD GUIDE

10 | 18417 x | * 1 | K&#ELEHRLE SCREW 4.5X32 L=8

11 ] 10683 x | * 1 | #R#(CF) THREAD GUIDE (LOWER)

12 | 10685 x | x| 1 | RE(TF)LEHRL SCREW 3.4X36

13 | 10519 x | x| 1 | EEYZXEBELEHRBL(R) | SCREW 6.75X24 L=17.5

14 | 35088 * | * 1 | EEYZRELHTL(5E) | SCREW 6.75X24 L=15

15 | 35089-01 | * | * 1 | EZEYZXREB/VIEY PIN 4X22L

16 | 35089-02 | * | * 1 | EEYZXRE/VIEY PIN 4X35L

17 | 1414 * | x| 1 | RFAFA TENSION REGULATOR

18 | 10581 * | x 1 | RAFEHLEDRL SCREW 7/32X32 L=7

19 | 1417 * | * 1 | REYBEBRTILYT REGULATING SPRING

20 | 35161 * | * 1 | RBYRT)LY THREAD TAKE-UP SPRING

21 | 1418 x| x| 1 | RRYRT) TR THREAD TAKE-UP SPRING ADJUSTING SLEEVE

22 | 35160 * | x| 1 | REAFE THREAD CONTROLLER STUD

23 | 35162 * | x| 1 | RFAFM TENSION DISC

24 | 35164 * | x| 1 | RAFE TENSION DISC LEATHER

25 | 35163 * | x| 1 | RFFAL—DI TENSION DISC WASHER

26 | 35165 * | % 1 |iRERXTIVY TENSION RELEASE SPRING

27 | 8079 x| x| 1 | RFAFFVE TENSION THUMB NUT 1/4X40

28 | 35160C * | x 1| REAFHEGH) THREAD CONTROLLER STUD COMP.

14




FEm1
ACCESSORIES 1

[

iy~ bl

YA :
((CCCccerecccoenreereecccece
@ AV ‘




TiEfm

ACCESSORIES 1

No.| HEES | - E: ke AR % DESCRIPTION
PARTS No. [ & | o | QTY.

1 | N0925 x| x| 5 |#&t NEEDLE 1000 #250

2 | 35225 x| x| 1 | 2ULE—REER SHUTTLE CYLINDER OPENER

3 | 35226 * | x| 5 |REY BOBBIN

4 | 25649C * | x| 1 |FS4/\—4548 SCREW DRIVER COMPLETE

8 | 8132-A * | x| 1 | SRS ACCESSORY BAG

9 | 19457 * | x| 1 |ARALVF(2.5mm) HEXAGONAL WRENCH (2.5MM)

10 | 19458 x| x| 1 |ARALF(Bmm) HEXAGONAL WRENCH (3MM)

11| 19459 * | x| 1 |RALVF(4mm) HEXAGONAL WRENCH (4MM)

12 | 19460 * | x| 1 |RALVF(5mm) HEXAGONAL WRENCH (5MM)

13| 8123 3 B I (€)Y OILER

14 | 35254 x | | 1 | RItvk THREAD STAND COMPLETE

15]135494-01 | * | * | 1 | RJLEH—=RERE() BELT GUARD BODY (1)

16 |35494-03 | * | *x | 1 | RILFH—FEfR BELT GUARD STAY

17 | 35239-A x | x| 1 | RJLMH—RAREK(2) BELT GUARD BODY (2)

18 | 30046 x| x| 6 | NIM—FEREFIEDHRL SCREW M4X0.7 L=6

19 | 13005 x |+ | 3 | NLMI—REfFHRIESHIC(5E) | SCREW 6.75X24 L=10

20 | 10519 * | x| 1 | NUMI—REfTHRIESHRLC(R) | SCREW 6.75X24 L=17.5

21| 8124-LS x| x| 1 |3VUAn—(F) MACHINE COVER (LONG)

16



ACCESSORIES 2

tiEm2

. . ’e
re—installed on the machine _

SOVICETEHS P

17



TiEm2

ACCESSORIES 2

No.| HEES | E: ke AR % DESCRIPTION
PARTS No. [ o [ & | QTY.
1 | 35255 x| x| 1 |&Ztvb BOBBIN WINDER COMPLETE
1-1] 10734-24 | * | * | 4 |KHnl WOOD SCREW
1-2| 27186 x| x| 4 |FETY— WASHER
2 | 11376 x| % | 1 |E—2—L/\—4#E1R MOTOR LEVER EXTENSION
3 | 11377 * | x| 2 |EA-LA—@EiRENHRL SCREW 1/4X32 L=19.5
4 | 812602 | x| * | 2 |E—5—-LNA—#BiRLEDHRLFYE | NUT 1/4X32
5| 8126-03 | * | * | 2 [|EF—4—-LN—BHRTVv— WASHER
6 | 35007 x | x 1 | 7—)— PULLEY
8 | 13079C x| x| 2 |<&XY(1000) voftE CHAIN WITH HOOK (1000)
8-1]| 13079-01 | = | = | 2 |<&Y(1000) CHAIN (1000)
8-2| 25675-02 | x | x| 4 |2vs HOOK
9 | 35240 x| x| 2 |ev> BED HINGE
10 | 35241 x| x| 8 |EvTiEdHRL SCREW 5/16X18 L=65.5
11| 0058 x| x| 8 |EVUIEHRLRT VT Ty v— | WASHER
12 | 0040 * | x| 8 |EvUiEdHRLFVE NUT 5/16X18
13 | 35157C x| x| 1 | ARV IR () OIL BOX COMPLETE
1413515704 | * | * | 1 |RTULTIK OIL BOX COVER SPRING
151 35157-07 | * | * | 2 |Zz)LROUDN) OIL BOX FELT (SMALL)
16 | 35157-08 | * | * | 1 |Zz/)rBZIR OIL BOX FELT PLATE
17 135157-09 | * | * | 1 | ZzJLR(K) OIL BOX FELT (LARGE)
18 | 10699 x| x| 1 |BAE>EHA THUMB SCREW 3.4X36
19| 8100 x| x| 1 | RFTYUTRIEHRL SCREW 9/64X40 L=6.5
20 | 8100 x| x| 1 | ZzLMRZIESHRL SCREW 9/64X40 L=6.5
21| 8100 * | % | 1 | ZzLMRZIRIEDRL SCREW 9/64X40 L=6.5
22 | 35223 x| x| 1 |AMILRyIREHRL SCREW 1/4X24 L=16
23 | 35242 * | * 1 | BT OIL PAN
24 | 11570 x| x| 4 |HZFIEHRLC SCREW 13/64X32
25 | 13098 x| x| 1 | RFELEY TREADLE
26 | 13098-H x| x| 1 | RFE LY TREADLE

18




7 5T A

OPTION

19




7 5T A

OPTION
|
No.| HEES | | | B g & DESCRIPTION
PARTS No. | @ | a|QTY.
1 35237 x| x| 1 [ f#BIRILMT—F AUXILIARY BELT GUARD
2 |15081 x| x| 2 |[##HBINILMI—FKRAL WOOD SCREW
3 | 11142 * | * 2 | #RIMT—RRBL Ty +— | WASHER
4 35238 x | x| 1 |#@BIRILEA—R (FD) AUXILIARY BELT GUARD (FRONT)
5 |30046 x| x| 2 | HWEINILMA—R (D) Léhhal SCREW M4X0.7 L=6
6 |30169C x| x| 1 | BREBTITI—(H) SYNCHRONIZER ADAPTER COMPLETE
7 |30169 x| x| 1 |BREHBTFTITI— SYNCHRONIZER ADAPTER
8 |30170 x| | 3 |ikhl SCREW M4X0.7 L=16
9 |31208 x| x| 3 [EDvirv— SPRING WASHER
10 | 35495 x| x| 1 | BRHEBIAE SYNCHRONIZER SUPPORT
11 | 50409 x| x| 2 |Fur NUT 15/64X28

20




SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho,Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561(Overseas dept.)

FAX: 81-47-420-3560

E—-mail: exsales@seiko—sewing.co jp

https://www.seiko—sewing.co.jp/en

LR EEDA S 5 A
T273-0018 FEEMBEHRET2-13-6 -f 2

TEL: 047-420-3561

FAX: 047-420-3560 [=]3

E-mail: eigyo@seiko—sewing.co.jp https://www.seiko—sewing.co.jp/

Parts No. PB94700 (0225)
Rev. 1.0



